TR T RTINS
: L PEECRIS- v AR adRENEEE IR B 3 2k

'Cny Corporqhon . CITY CORPORATION

Russellville Water and Sewer System
. : Phone (479) 968-2105
205 West 3rd Place PO Box 3186 Russellville, AR'72811-3186 FAX (479) 968-3265

~April 5,2012

Mr. Rufus J. Torrence
- Water Division Engineer
Arkansas Department of Environmental Quahty
5301 Northshore Dr
North Little Rock, Arkansas 72118

TR Y

RE: NPDES Permit No AR0021768 AFIN 58- 00105) Pretreatment Program Narrative
submittal

Dear Mr. Torrence:
i - Enclosed you will find the completed Pretreatment Program Narrative and supportive
documents. Please let me know if there is any other 1nformatxon you need. I look forward
to your approval of this submittal.
[...]
SECTION B- Facrllty Operatlon Characterrstlcs

4. Principal product produced:

7 ‘Is productlon sub;ect to seasonal vanatlons? ( YNO () YES v(d,escri'be)’

) o N p 'Gvauoﬁé perday ' . Estimatéd  Measured. .
e Qsmiayswer | onemPey s Eelfged Meas

- ‘c.()"SurfaeeWater . _ 0 S
a0 Ground water S L0 0
e () Tuckedwaste TG TG
() Evaporaton + S
g-() Other.__ L | - : o 0

L,k

Total Wastewater Drscharged

T

.7. Listany poIIutlon preventron waste mrmmrzatron or recychng programs practrced at this

facmty , o e

8. Has an accrdental spllllslug drscharge preventron plan. been prepared for th|s facmty?

() YES

- ‘(enclosecopy) o () NO

'_—,.

1. Number of shrfts per 24hr day } 2 | Numiber of employees per shift, _
3. 'Shviftsta'rting time's_:r1st,' amtpm 2nd am/prn'f'3rd P amipm

5. Raw materials and process chemicals used: _

6. Productron prooess ()Batch ()Contlnuous ()Both \; %Batch/ i %Contrnuous
. Average number of batches per 24hr work day :

8. Are any process changes or expansions planned dunng the next three years'7 ( ) NO ( ) YES

JIf yes, please attach separate sheet of explanatron

-



SECTION C - Wastewater Information

the following industrial categones ‘subject' to

1. If your company employs processing in any of
National Categorical Pretreatment Standards, and the processes generate wastewater or
sludge, place a check next to the’ category (check all that apply)

() Aluminum Forming. () Meat Processmg v ' : R
() Asbestos Manufacturing () Metal Finishing

( ) Battery Manufacturing () Metal Molding and Castlng

() Builder's Paper () Nonferrous Metals Forming

() Carbon Black () Nonferrous Metals Manufacturlng

() Cement Manufactunng () Paint Formulating

() Coil Coating (') Paving and Roofing (Tars and Asphalt)
() Copper Forming - ( ) Pesticides

() Dairy Products Processing (.)'Petroleum Refining

() Electrical and Electric Components () Pharmaceuticals .- .

() Electroplating v )()Phosphate Manufactunng

() Feedlots -+ () Porcelain Enameling -

() Ferroalioy Manufacturing . () Pulp and Paper

() Fertilizer Manufacturing. « + () Rubber Processmg

() Fruits and Vegetables Processing () Seafood Processing

() Glass Manufacturing . - : (.) Soaps and Detergents Manufacturlng
() Grain'Mills Manufacturing () Steam Electric .

() Ink Formulating _ () Sugar Processing

() Inorganic Chemicals- ( ) Timber Products Manufacturing

() Iron and Steel Manufacturing () Plastics Molding and Formlng

() Leather Tanning and Finishing - ( ) Textlle Mllls

() Transportatlon Equrpment Cleamng ‘

2. Pretreatment Equipment or Processes used to treat wastewater or sludge (check all that

apply): :
() Biological Treatment (") Grit Removal () Septic Tank
() Centrifuge . () lon Exchange . () Solvent Recovery
() Chemical Precipitation () Oil & Grease Separator () Spill Protection
() Chlorination " *() Ozonation () Stormwater Storage/
( ) Dissolved Air Flotation .. () pH Adjustment Diversion
() Filtration () Reverse Osmosis () Sump
() Flow Equalization *() Screens () Other:
() Grease Trap () Sedimentation () None
3. Toxic Pollutant Information. Check aII that are reasonably expected or known present in your

manufacturlng processes:;

Mercury & compounds

() Acenaphthene - () Cyanides ( )

() Acrolein () DDT and’ metabohtes ( ) Naphthalene

() Acrylonitrile ( ) Dichlorobenzenes - () Nickel & compounds
(") Aldrin/Dieldrin () Dichlorobenzidine {) Nitrobenzene

() Antimony & compounds « () Dichloroethyléries ( ) Nitrophenols

() Arsenic & compounds () 2,4-dichiorophenol (') Nitrosamines

( ) Asbestos - () Dichloropropane & ene () Pentachlorophenol
() Benzene - ( ) 2 4-d|methylphenol i () Phe_nol



5

3 TOXIC Pollutant lnformatlon (cont ):

.,':2

(
(
(
(
(
(
o
(
(
(
(
(
(
(

‘ ») Benzidine o
Beryllium & compounds .

Cadmium & compounds
Carbon tetrachloride
Chlordane

Chilorinated ethanes

):
)
)
)
)
) Chloroalky!: etheis .
)
) Chilorinated phenols
)
)
)
)

2-chlorophenol

Chlorinated benzenes C

Chlorinated naphthalene .
Chloroform ="~ "=, .+ -

Chromium & compounds. . -
Copper & compounds o

()
0
()
()
()
0
()
()
()
()
()
()
()
()

Dlnltrotoluene

Diphénylhydrazine * . *
Endosulfan & metabolites

Endrin & metabolites .
Ethylbenzene ’
Flouranthene

Haloethers
Halomethanes
Heptachlor & metabolites
Hexachlorobutadiene
Hexachlorocyclohexane

Hexachlorocyclopentadlene

Isophorone _
Lead &compounds »

copy of the: most recent data with this survey.

" SECTION D- Other Wastes

{ ) YES (contlnue)

Descnbe the wastes

() Acids andlor Alkalis '

() Oil & Grease'

() Heavy Metal Sludges _

( ) lnkleyes

() Organic Compounds

- Desc_nbe

( ) Palnts

'i&)

( ) On-srte Storage ()Off-srte Storage .

Gals/Lbs/Y r

X

,_"s

&

¥

(
A
(
(
A
(
(
(
(
B
(
(

*

2

)
)
)
)
)
)
)
)
)
).
).
)
)

. e
[}

Phthalate esters
PCB's .~ !
Polynuclear aromatlcs
Selenium & compounds
Silver & coounds
TEDD® -«
Tetrachloroethylene n
Thallium & compounds
Toluene
Toxaphene T
Tnchloroethylene
Vinyl chloride " '/

»

“( Zrnc & compounds
4. Enclose Material Safety Data Sheets (MSDS) for any compounds or chemlcals used in . . ’

~ processing for pollutants checked above.

'5 If any sampllng and analyses has been conducted on your wastewater dlscharge enclose a

4. Are any I|qU|d wastes or sludges dlsposed of by means other than the sanltary sewer system?

EYEN

( ) NO (srgn & date Sectlon E & retum)

- () Pesticides -

( ) ‘Plating Wastes o

'_f '_i( ) Pretreatment Sludges

- 0) _Solvents/T hlnners.

P S
k1

() Other Wastes: . *

3. Check the approprlate practlce for |tems above:

( ) On-srte Dlsposal

") fofs"i_teDlsposal 4

\ Gals/Lbler, "

t

"oy



4. Does your company have a hazardous wa’ete generator/storage permit?

()NO ~ ()YES: - Permit Number:
'SECTIONE - Certification .~~~ = .

1. In accordance with 4OCFR403 14, the. mformatlon and data provuded in: thls survey which
identifies the nature and frequency of discharge shall be available to the public without restriction.
Requests for confidential treatment of.other information’ shall be governed by ‘procedures
specified in 40CFR, Part 2 (Public Information). ' Should a wastewater discharge permit be
required by your facility, the information supplied by this survey shall-be used to i |ssue the permit.

2. The following certification must be SIgned by the presndent vice- preS|dent or. by a desngnee
with a signed written authorization: .

‘| certify under penaity of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gathered and evaluate the mformatlon submitted. Based upon my inquiry of the person
or persons -who manage the system or those. persons dlrectly responsible for gathering the
information, the information is, to the .best of my knowledge and belief, true, accurate and
complete. | am .aware that there are significant penalties for submitting false information,
including the possublllty of f ine and lmpnsonment for. knowmg vnolatlons .

l5rinted Name

S,'ignat;ire

_ Please mail the completed survey/ebpliCation and any enclosures to:

-

Pretreatment Coordinator
City Corporation. -
_ Post Office Box 3186~ » -
Russellville, Arkansas - 72811-3186 .

I

For any questions céhcerning th‘is_ "survey/application, call (479) 968—2080 ext 133




wxwo;_o:m_:xm.xmoz_éou;._fwcmi @
" m,‘.

-




R

¥

SIGNIFICANT INDUSTRIAL USERS

INDUSTRY

Bridgestone Americas Tube

-ConAgra Frozen Foods
Grace Manufacturing

Hackney Ladish
International Paper
International Paper / 16" Street -

~ Mahle

P.OM. Inc.’
Premium Protein Products :

.Sugar Creek Foods International -

Taber Extrusion _
Tyson Foods, River Valley Hatchery
Tyson Foods, Tyler Road Plant .

Ll

© SICNUMBERS

3069 — Rubber Products Fabricated
2038 ~ Frozen Food Products
3423 — Stainless Steel Cutting Tools
3498 — Pipe Fittings - -

2653 — Corrugated Boxes

_2675 - Corrugated Sheets
. * 3714 — Steel Automotive Camshafts
' 3824 — Parking Metérs: ‘

.2077 — Animal Rendering
2024 — Ice Cream & Frozen Deserts
3354 — Aluminum Extruded Products

0254 — Poultry Hatchery
+ 2017 - Poultry Processing




: Bndgestone Americas Tube Busmess

P.O. Box 10730

Russellville, AR 72812

ConAgra Frozen Foods
3100 East Main ,
Russellville, AR 72802 .-

Grace Manufacturmg, Inc. :

614 SR 247 :
Russellville, AR 72811

-Hackney Ladlsh Inc

708 South Elmira _
Russellvﬂle, AR 72802

Internatiotial Paper

. 3900 International Drive

Russellville, AR ‘72801

| Internatlonal Paper
3019 East 16™ St.

Russellville, AR 72811

Premium Protein Products

"P.O.Box 578
' Russellxcille; AR'72811

"

POM, Inc,
P.O. Box 430,

- Russellville, AR 72811

' MAHLE

2301 East 16" St.

.RlisseIIVille, AR'72811

Sugar Creek Foods

:':,PO Box 747
.- Russellv1lle AR72811

"Taber Extrusions, Inc.
.- 915 South Elmira

Rugsellvﬂle, AR 72801

; Tyson Foods, Inc

Tyler Road Complex
620 Tyler Rd.

L Russellville, AR 72811

. Tyson Foods, Inc |

River Valley Hatchery

. P.O. Box 638
‘Dardanelle; AR 72834







" Permit Number: AR0021768
AFIN: 58-00105

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATFR AND AIR POLLUTION CONTROL ACT

In accordance with the provrsrons .of the Arkansas Water and Air, Pol]utron Control Act (Act 472 of 1949, as
amended, Ark. Code Ann. 8-4-101' et seq ), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

1’

The applrcant smarlmg address _lS. . ' *' ;
City Corporation - Russel]vrlle Water and Sewer System |
P.O. Box 3186 -

Russellville, AR 72811

The facility address is: -

City Corporation - Russellville Water and Sewer System
404 Jimmy Lile Road - -.. .
Russellville, AR 72802

| is authorized to discharge treated mumcrpa] wastewater from a facrlrty located as follows: south of the city of
‘Russellvrlle two mrles south of Hrghway,64 in Pope County, Aikansas. .

Latitude: 35° 14’ 567 Longntqde: 93° 06’ 58"

to recervmg waters named ' R -

Woal

xWhrg Creek thence to the Arkansas Rrver in Segment 3F of the Arkansas River Basm

E

The outfa]l is Iocated at the followmg coordmates

Outfall 001 Latrtude '35° 14’ 50” Longrtude 93° 06’ 457 7

Drscharge shall be in accordance wrth efﬂuent hmrtatrons momtormg requrrements and other conditions set forth
in this pemnt 'Per. Part HI D. 10, the permrttee must re-apply’ on or before 180 days prior to expiration date for
permit coverage past the exprratron date L : :

4 i
- -

Issue Date September 30 2010 L
Effective Date: Octoberl 2010 .
Exprranon Date: September 30, 2015

d?&)m £ /@Mwﬂ

Steven L. Drown
Chief, Water Division .
Arkansas Department of Environmental Quahty

» Q,"_




SECTION A. INTERIM EFFLUENT LIMITATIONS A

municipal wastewater.

PART I

PERMIT REQUIREMENTS

" Permit Number: AR0021768

" AFIN: 58-00105

Page 1 of Part 1A

ND MONITORING REQUIREMENTS: OUTFALL 001 - treated

During the period beginning on the effective date and lasting 36 months after the effective date, the permittee is authorized to discharge
from Outfall 001. Such discharges shall be limited and monitored by the permittee as specified below from a treatment system
consisting of three (3)-aerated flow equalization basins, bar screens, grit removal, three (3) primary clarifiers, two (2) biotowers, one (1)
intermediate clarifier, two (2) trickling rock filters, extended aeration activated sludge, two (2) final clarifiers, and two (2) chlorine

contact basins with a design flow of 7.3 MGD.

Discharge Limitations Monitoring Requirements
Effluent Characteristics L
Mass Concentration .
(Ibs/day, | (mg/l, unless Frequency Sample
unless otherwise specified) - Type
otherwise
specified
. Monthly | Monthly Avg. 7-Day Avg.
Avg
) Report, MGD totalizin
Flow N/A Report, MGD- (Daily once/day meter g
’ Maximum) T
Carbonaceous Biochemical '
Oxygen Demand (CBODS5) :
(May-Oct) 608.8 10.0 15.0 once/weekday | . composite
(Nov-Apr) 913.2 "15.0 22.5 once/weekday | composite
Total Suspended Solids (TSS) ,
(May-Oct) 913.2 15.0 22.5 once/weekday | composite
(Nov-Apr) 12176 | 20.0 30.0 once/weekday | composite
Ammonia Nitrogen (NH3-N) ' ]
(Apr-Oct) 1339 22 5.6 ; oncg/weekday ‘composite
(Nov-March) 243.5 4.0 6.0 - once/weekday - | composite
Dissolved Oxygen (DO) . N/A 6.0, (Inst. Min.) . once/weekday grab
Fecal Coliform Bacteria (FCB) (colonies/100ml) ' :
N/A 1000 | 2000 | once/weekday grab
Total Residual Chlorine (TRC)" N/A <0.1 mg/l (Inst. Max.) once/weekday grab’ .
Total Phosphorus (TP) Report Report Report once/month grab
Nitrates (NO3-N) 542.0 10.0 15.0 once/weekday | composite
Zinc, Total Recoverable’ 5.2 85.5 ug/l 171.6 g/l | once/month composite
Copper, Total Recoverable® 0.45 9.2 g/l 18.5 ug/l - | oOnce/month composite
Mercury, Total Recoverable® Report Report pg/l Report pg/l once/month composite
Minimum Maximum i :
pH N/A 6.0 50 9.0 s.u. 7 once/weekday grab
Chronic WET Testing? N/A Report once/quarter composite




Permit Number: AR0021768

AFIN: 58-00105

PR

See Condition No. 11 of Part II. (TRC Condition)
2 " Sée Condition No. 12 of Part II. (WET Testing Condmon)
3 See Condition No. 10 of Part II. (Metals Condmon)

Page 2 of Part IA
Discharge Limitations Monitoring Requirements
Effluent Characteristics _ o ’
Mass Concentration
(Ibs/day,” (mg/], unless Frequency Sample
* unless otherwise specified) Type
i otherwise v
specified) o
Monthly | ‘Monthly Avg. 7-Day Avg.
Avg. — -

Pimephales Qromelas (Chromc) ’ 7-Day Average _
Pass/Fail Lethality (7-day NOEC) TLP6C Report (Pass=0/Fail=1) once/quarter composite
Pass/Fail Growth (7-day NOEC)TGP6C ’ Report (Pass=0/Fail=1) once/quarter composite
Survival (7-day NOEC) TOP6C - ' : Report % once/quarter composite
Coefficient of Variation (Growth) TQP6G ’ Report % once/quarter composite
‘Growth (7-day NOEC) TPP6C Report % once/quarter | composite
Ceriodaphnia dubia (Chronic)’ - 7-Day Average
Pass/Fail Lethality (7-day NOEC) TLP3B Report (Pass=0/Fail=1) once/quarter composite
Pass/Fail production (7-day NOEC)TGP3B Report (Pass=0/Fail=1) once/quarter composite
Survival (7-day NOEC) TOP3B " ‘Report% - once/quarter composite
Coefficient of Variation (Reproduction) TQP3B Report % once/quarter composite
Reproduction (7-day NOEC) TPP3B " Report % oncé/quarter composite

There shall be no dnscharge of distinctly visible solids, scum, or foam of a persxstem nature, nor shall there be any formation of slime,

bottom deposits, or sludge banks. There shall be no visible sheen as def‘med in Part IV of this permit.

Samples and measurements taken as requlred herein shall'be represematwe of the volume and nature of the monitored dlscharge during
the entire monitoring period. Samples shall be taken after fmal treatment at the eﬁ]uent weir. ‘

All and each unauthorized Samtary Sewer Overflow (SSO) must be repo_rted to ADEQ. See Condition No. 5 of Part I1. |




Permit Number: AR0021768
AFIN: 58-00105
Page 3 of Part JA .

PART ]
PERMIT REQUIREMENTS

SECTION B FINAL EFFLUENT LlMlTATlONS AND MONITORING REQUIREMENTS: OUTFALL 001 - treated

N

mumcxpal wastewater.

Durmg the period begmnmg 36 months after the effective date and lasting until the date of expiration, the permittee is authorized to

discharge from Outfall 001.

L Such discharges shall be limited and monitored by the permittee.as specified below from a treatment
© system consisting of three (3) aerated flow equalization basins, bar screens, grit removal, three«(3) primary clarifiers, two (2) biotowers,

one (1) intermediate clarifier, two (2) trickling rock filters, extended aeration activated sludge two (2) ﬂnal clarnﬁers and two 2) -
chlorme contact basins with a design flow of 7.3 MGD.

I

. o Discharge Limitations Monitoring Requirements
Effluent Charagcteristics ' . -
SR . Mass . Concentration J
- | (Ibs/day, (mg/l, unless- Frequency Sample
" unless otherwise specified) Type
otherwise
specified)
Monthly | Monthly Avg, ' 7-Day Avg,
Avg, o
Aty ’ Report, MGD : _ totalizing
’ Flow | N/A Report, MGD Daily Maximum) | . once/day neter
Carbonaceous Biochemical :
.| Oxygen Demand (CBODS) .
(May-Oct) ' 608.8 '10.0 15.0 once/weekday | composite